Choose Category

     Quick Search   Minimize
  

Product List
NT90 NT95 and NT96
Quantity 
 

 

 

KeyQtyPart #Description
12100-127Bolt 1/2” x 5 1/2”, Grade 5
(Not Available)
21315-409 Spring .225 Torsion, Right
31315-340Latch, right obsolete
(Not Available)
41315-410 Spring .225 Torsion, Left
51315-331Latch, left obsolete
(Not Available)
62102-028Lock nut 1/2”
(Not Available)
71315-384Release handle obsolete
(Not Available)
81104-016Roll pin 1/4” x 1 1/8”
(Not Available)
91315-387Release cam obsolete
(Not Available)
102153-048 Decal Safety for nurse tank hitch
112153-047 Decal Warning for nurse tank hitch
121100-153Bolt 3/4”-16UNF x 1 1/2” Grade 5
(Not Available)
131108-022Lock washer 3/4”
(Not Available)
141315-170 Washer 2 1/2”OD x 3/4”ID x 3/8”
151104-005 Roll pin 1/2” x 2 1/2” spiral
161315-251 Collar 2 1/2”OD x 1 13/16”ID x 1 1/4”
171315-252Shaft, 1 7/8” x 20” shaft with clevis obsolete
(Not Available)
181102-031Lock nut 3/4”
(Not Available)
191315-247Hook up block, 2” x 4” x 1 7/8” obsolete
(Not Available)
201100-202Bolt 3/4” x 3 3/4”, Grade 5
(Not Available)
211315-399Mounting bracket, left obsolete
(Not Available)
224102-010Nut 7/8”
(Not Available)
234108-024Lock washer 7/8”
(Not Available)
242315-032 U-bolt 7/8” For 7” x 7” bar
252108-022Lock washer 3/4”
(Not Available)
262102-009Nut 3/4”
(Not Available)
272315-412Stop block, 1” x 1 1/2” x 3” upper block with threaded holes obsolete
(Not Available)
282315-411Stop block, 1” x 1 1/2” x 3” lower block obsolete
(Not Available)
294108-020Lock washer 1/2”
(Not Available)
304100-116Bolt 1/2” x 1 1/2”, Grade 5, use with 1 block
(Not Available)
304100-120Bolt 1/2” x 2 1/2”, Grade 5, use with 2 blocks
(Not Available)
311315-398Mounting bracket, right obsolete
(Not Available)
322310-090 Bushing 1.250”OD x .755”ID x 1”
332100-158Bolt 3/4” x 2 1/2”, Grade 5
(Not Available)
341100-150Bolt 5/8” x 9”, Grade 5
(Not Available)
352315-261 Bearing 5/8” bore cylin OD
361315-123 Spacer 1”OD x 11/16”ID x 5.218”
375100-329 Wheel bolt 1/2”-20UNF x 1 1/4”
381315-259 Hub & bearing assembly Includes items #35-37, and 42
391190-007 Tire and wheel 16.5 x 6.5” x 8” tire and wheel
401192-005 Tire 16.5 x 6.5” x 8” tire
411190-010 Wheel 6.5” x 8” 5 bolt wheel
425102-037 Wheel nut 1/2”-20UNF 30° wheel nut
431108-021Lock washer 5/8”
(Not Available)
441102-008Nut 5/8”
(Not Available)
451315-396 Collar 1 7/8”OD x 1 7/16”ID x 1”
461104-004 Roll pin 3/8” x 2”
471315-391 Yoke
481110-001Grease fitting 1/4” Straight
(Not Available)
492315-032 U-bolt 7/8” For 7” x 7” bar
501315-443Mounting angle, left obsolete
(Not Available)
512310-090 Bushing 1.250”OD x .755”ID x 1”
522100-158Bolt 3/4” x 2 1/2”, Grade 5
(Not Available)
534102-010Nut 7/8”
(Not Available)
544108-024Lock washer 7/8”
(Not Available)
552108-022Lock washer 3/4”
(Not Available)
562102-009Nut 3/4”
(Not Available)
571315-442Mounting angle, right obsolete
(Not Available)
582100-158Bolt 3/4” x 2 1/2”, Grade 5
(Not Available)
592110-001Grease fitting 1/4” Straight
(Not Available)
602310-278Bushing, 1.250”OD x .755”ID x 25/32” obsolete
(Not Available)
612108-022Lock washer 3/4”
(Not Available)
622102-009Nut 3/4”
(Not Available)
631310-294 Bracket
641310-297 Brace
654315-038 U-bolt 1/2” For 2” x 4” tube
668108-020Lock washer 1/2”
(Not Available)
678102-007Nut 1/2”
(Not Available)